




























Attachment  B 
 

                         Summary of Required Report Submittals* 

 
Required Report Date Due Submitted By: Submitted To:     ** 

(see next page for key) 
Discharge Monitoring Report 
(DMR) 

Monthly, postmarked by the 15th of 
the month following the monitoring 
month (e.g. the March DMR is due 
by April 15th. 

Town of Hatfield 1, 2 

Whole Effluent Toxicity 
(WET)Test Report (Part I.A.1)  

July 31 and October 31 of each year Town of Hatfield 
 

1, 2, 3 

Collection System Mapping 
(Part I.C.4) 
 

Within 30 months of effective date 
 
 

Town of Hatfield 
 

 
Available for review 

Collection System O & M Plan 
(Part I.C.5) 
 

Within 24 months of effective date 
 

Town of Hatfield 
 

 
1,2 

Collection System Summary 
Report (Part I.C.6) 

By March 31 of each year Town of Hatfield 1,2 

Annual Sludge Report  
(Part I.D.8) 

February 19 each year Town of Hatfield 1,2 

Nitrogen Optimization (Part 
I.E.) 
Annual Report                              

Within one year.   
 
By February 1 of each year                   

Town of Hatfield 
 
Town of Hatfield 

1,2,3 
 
1,2,3 

 
*This Table is a summary of reports required to be submitted under this NPDES permit as an aid to the permittee.  If there are any 
discrepancies between the permit and this summary, the permittee shall follow the permit requirements. 
 



**The addresses are for the submittal of hard copies. When the permittee begins reporting using NetDMR, submittal of hard copies of 
many of the required reports will not be necessary. See permit conditions for details.  
 
 
1. Environmental Protection Agency 

Water Technical Unit (OES04-SMR) 
5 Post Office Square – Suite 100 
Boston, Massachusetts 02109 - 3912 
 
 

2. Massachusetts Department of Environmental Protection 
Bureau of Resource Protection 
Western Regional Office 
436 Dwight Street       
Springfield, MA  01103 

 
 
3. Massachusetts Department of Environmental Protection 

Division of Wastewater Management Program 
Surface Water Discharge Permit Program 
627 Main Street, 2nd Floor 
Worcester, Massachusetts 01608 
 

 
 
 



1 

1 
 

                     UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
NEW ENGLAND 

5 POST OFFICE SQUARE-SUITE 1100 
BOSTON, MASSACHUSETTS 02109-3912 

  
   FACT SHEET 

 
DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 
 
NPDES PERMIT NO.:  MA0101290 
           
NAME AND ADDRESS OF APPLICANT: 
 

Town of Hatfield 
Board of Selectmen 
Hatfield, MA 01038 

 
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS: 
 

Hatfield Wastewater Treatment Plant 
260 Main Street 

Hatfield, MA 01038 
 
RECEIVING WATER: Connecticut River 
 
CLASSIFICATION: B: warm water fishery (Connecticut Watershed)          
 
I. Proposed Action, Type of Facility, and Discharge Location 
 
The above named applicant has applied to the U.S. Environmental Protection Agency for the 
reissuance of its NPDES permit to discharge to the Connecticut River, the designated receiving 
water.  The facility is engaged in the collection and treatment of municipal wastewater. A figure 
showing the For wastewater treatment facility and outfall locations is included as  see 
Attachment A.  
 
Wastewater Treatment Facility, Sewerage Collection System and other Related 
Operational Information: 
  
The wastewater collection and treatment system serves about 3,327900 residents in the 
community.   The system is a separate sewer system, but is  with no combined sewers.  The 
collection system is subject to significant amounts of inflow and infiltration (I/I), as evidenced 
by significant increases in daily maximum flow during the spring.  The Town has established an 
I/I control program as required by the current permit and has removed numerous storm water and 
groundwater connections. 



2 

2 
 

 
 
The collected wastewater collected is mostly domestic sewage, with a small amount of 
commercial and industrial sewage. The wastewater treatment facility has an average daily design 
flow of 0.5 million gallons per day (MGD), a maximum daily design flow of 1 MGD, and a 
maximum hourly design flow of 1.6 MGD.  The actual average daily flow over the past two 
years has been about 0.23 MGD.  
 
Treatment Plant Process: 
 
Wastewater treatment consists of the following units: 
 
 * 1 aerated grit chamber 
 * 2 fine rotary influent screens (coarse screening at influent pump station) 
 * 3 parallel rotating biological reactor/contactor units (RBCs) 
 * 2 secondary clarifiers 
 * 2 chlorine contact tanks 
 
Sludge processing consists of the following unit processes: 
 
 * 2 aerobic digesters 
 * 1 belt press 
 
Chlorine gas is used for disinfection, which is seasonal, from April 1 through October 31.  The 
disinfection system is flow paced. 
 
Dewatered sludge is sent to the East Fitchburg wastewater treatment plant for incineration.   The 
annual volume of sludge is about 37 dry metric tons.   
 
II. Description of Discharge 
 
A quantitative description of the discharge, in terms of significant effluent parameters from the 
discharge monitoring reports (DMRs) from January 2008 through August 2010 may be found in 
the Attachment B. 
 
III. Permit Limitations and Conditions 
 
The effluent limitations and monitoring requirements of the draft permit may be found in the 
draft NPDES permit.  
 
 
IV. Permit Basis and Explanation of Effluent Limitation Derivation 
 
 
 



3 

3 
 

 
Waterbody Classification and Usage: 
 
The Connecticut River is classified in the Massachusetts Surface Water Quality Standards (314 
CMR 4.00) as a Class B-warm water fisheryies water body by the Massachusetts Department of 
Environmental Protection (MassDEP) in the Massachusetts Surface Water Quality Standards 
(314 CMR 4.00).  Class B waters are designated as habitat for  
 
fish, other aquatic life, and wildlife including for their reproduction, migration, growth and other 
critical functions,  and for primary and secondary contact recreation.  Where designated, Class B 
waters shall be suitable as a source of public water supply with appropriate treatment.  They shall 
be suitable for irrigation and other agricultural uses and for compatible industrial cooling and 
process uses.   These waters shall have consistently good aesthetic value. 
 
Municipal Waste Water Treatment Facility [also referred to as “Publicly Owned 
Treatment Works” (POTW Discharges)] Regulatory Basis for Effluent Limits  
 
EPA is required to consider technology and water quality requirements when developing permit 
effluent limits.  Technology-based treatment requirements represent the minimum level of 
control that must be imposed under Sections 402 and 301(b) of the Clean Water Act (CWA)  
(see 40 CFR 125 Subpart A).  For a publicly owned treatment works (POTW), technology based 
requirements are effluent limitations based on secondary treatment as defined in 40 CFR Part 
133. 
 
EPA regulations require NPDES permits to contain effluent limits more stringent than 
technology-based limits where more stringent limits are necessary to maintain or achieve federal 
or state water quality standards. 
 
Under Section 301(b)(1)(C) of the CWA, discharges are subject to limits more stringent than 
technology-based limits where necessary to meet effluent limits based on water quality 
standards.  The Massachusetts Surface Water Quality Standards (314 CMR 4.00) include 
requirements for the regulation and control of toxic constituents and also require that EPA 
criteria, established pursuant to Section 304(a) of the CWA, shall be used unless a site-specific 
criteria is established.  The state will limit or prohibit discharge of pollutants to surface waters to 
assure that water quality of the receiving waters are protected and maintained, or attained. 
 
EPA regulations at 40 CFR 122.44(d) require that a The permit must limit any pollutant or 
pollutant parameter (conventional, non-conventional, toxic, and whole effluent toxicity) that is or 
may be discharged at a level that caused, or has reasonable potential to cause, or contributes to 
an excursion above any water quality criterion.  An excursion occurs if the projected or actual in-
stream concentrations exceed the applicable criterion.  In determining reasonable potential, EPA 
considers existing controls on point and non-point sources of pollution, variability of the 
pollutant in the effluent, sensitivity of the species to toxicity and where appropriate, the dilution 
of the effluent in the receiving water. 
 



4 

4 
 

A permit may not be renewed, reissued, or modified with less stringent limitations or conditions 
than those contained in the previous permit unless in compliance with the antibacksliding 
requirements of the CWA.  Anti-backsliding provisions are found in Section 402(o) of the CWA 
and 40 CFR 122.44 (l) and require that limits in a reissued permit be at least as stringent as those 
in the previous permit, except under certain limited circumstances.  Effluent limitations based on 
technology standards, water quality, and state certification requirements must all meet anti-
backsliding provisions. 
 
Receiving Water Flow: 
 
 
The stream flow information used to calculate effluent limits is based upon the 7Q10 flow at the 
United States Geological Survey (USGS) gage located on the Connecticut River in Montague, 
adjusted for drainage area.  The 7Q10 flow at the gage is 1690 cfs and drainage area is 7860 
square miles.  The drainage area of the Connecticut River at the outfall of the Hatfield treatment 
plant is about 7950 square miles.  The adjusted 7Q10 can therefore be calculated as:  
 
7Q10@ Hatfield = 7Q10@Montague (7950/7860) 
     = 1690(7950/7860)  
     = 1709 cfs = 1105 mgd 
 
Dilution Factor 
 
The dilution factor can be calculated as follows: 
 
Dilution Factor(DF) = 7Q10+ design flow 
         design flow 
 
where 7Q10 = 1709 cfs and design flow = 0.5 MGD (0.77cfs) 
  
DF = 1709+0.77 = 2220 
 0.77 
 
Flow:  Design flow for this facility is 0.5 mgd. Monthly average flow varies from between 0.14 
mgd to 0.541 mgd with average value of 0.23 mgd. 
 
BOD5 and Total Suspended Solids: The monthly average, weekly average and percent removal 
limits for BOD and TSS are based on the secondary treatment requirements found at 40 CFR 
Part 133.  Limits have also been expressed as mass loads pursuant to 40 CFR Part 122.45 (f). 
The mass loading limits were calculated using the following equation: 
 
L = C x Q x 8.34 where: 
 
L = maximum allowable load in lbs/day 
C = maximum allowable concentration in mg/l.  Average monthly and average weekly limits 



5 

5 
 

were         calculated. 
Q = design flow of facility in MGD 
8.34 = factor to convert effluent concentration in mg/l and design flow in MGD to lbs/day. 
 
Monthly average = (30)(0.5)(8.34) = 125 lbs/day 
Weekly average = (45)(0.5) (8.34) = 188 lbs/day 
 
pH: The limits is 6.5-8.3 SU b are based on the pH criteria in the Massachusetts Surface Water 
Quality Standards. The minimum limit is 6.5 SU and the maximum limit is 8.3 SU.  The 
permittee is complying with pH effluent limits 
  
 
 
E. Coli: The limits reflect the in-stream Class B standard. These are seasonal limits which apply 
from April 1 through October 31, the months in which primary and secondary contact recreation 
is expected to occur. Current permit has a monthly average limit of 200 cfu/100ml and a daily 
maximum limit of 400 cfu/100ml fecal coliform. E. coli are based on state certification 
requirements under section 401 (a) (1) of the CWA, as described in 40 CFR 124.53 and 124.55.  
Limitations on E.coli bacteria replace the limitations on fecal coliform bacteria found in the 
current permit.  The bacterial limitsindicator has been changed to conform to the Class B water 
quality criteria for bacteria found in the Massachusetts Water Quality Standards (314 CMR 
4.05(3)(b)4..). Massachusetts adopted these new criteria on December 29, 2006,  and they  and 